

SPARE PARTS CATALOGUE

INDEX

Sr no	Heading	Page No	
1	VEHICLE FRONT	3	→
2	TYRE TUBE RIM ASSLY.	4	→
3	STEERING COLUMN & RACE SET	4	→
4	FRONT FORCK PARTS	5	→
5	FRONT WHEEL HUB ASSLY	5	→
6	TRAILING ARM ASSEMBLY PART	6 TO 7	→
7	ENGINE MOUNTING	8	<u>→</u>
8	AIR & FULE INLETS	8	→
9	BRAKE SYSTEM PARTS	9	→
10	HANDLE BAR PARTS	9	→
11	PROPELLER ASSEMBLY	10	→
12	HAND SATART ASSEMBLY	10	→
13	CONTROL CABLES	11	→
14	MISCELLANEOUS PARTS	11	→
15	ELECTRICAL PARTS	12	→
16	ENGINE PARTS	13 TO 15	<u>→</u>
17	METAL PARTS -CED	16	→

VEHICLE FRONT



SR NO	PART NO	PART DESCRIPTION	QTY
1	FP01B-000-M0018	CANOPY COMPLETE WHITE	1
2	FP01B-000-L0008	REAR VIEW MIRROR SET	1
3	FP01B-000-L0033	WIND SHIELD GLASS	1
4	FP01B-000-L0039	WIPER BLADE ASSLY. COMPLETE	1
5	FP01B-000-T0009/8	FRONT INDICATOR ASSLY COMPLETE ORANGE RH /LH	1
6	FP01B-NEW-L0049	HEAD LIGHT COVER HOUSING LH/RH SET	1
7	FP01B-000-T0006/7	HEAD LIGHT ASSLY. – LH/RH	1
8	FP01B-NEW-L0048	STEERING FRONT COVER	1
9	FP01B-000-L0024	FLEEK LOGO	1
10	FP01B-000-B0046	FRONT MUDGUARD	1
11	FP01B- COR-00001	FRONT CORM GRILL	1
12	FP01B-000-B0001	STEERING COLUMN - FRONT FORK	1
13	FP01B-000-B0023	FRONT WHEEL HUB	1





TYRE TUBE RIM ASSLY.

SR NO	PART NO	PART DESCRIPTION	QTY
1	FP01B-000-C0003	TYRE 4*8"	1
2	FP01B-000-C0004	TUBE 4*8"	1
3	77245415	NUR – HEX M8 X 1.25	1
4	FP01B-000-L0039	SPRING WASHER M8	1
5	FP01B-000-C0002	WHEEL RIM ASSLY	1

STEERING COLUMN & RACE SET

SR NO	PART NO	PART DESCRIPTION	QTY
1	FP01B-000-M0018	STEERING COLUMN- FRONT FORK	1
2	FP01B-000-L0008	STEERING RACE SET COMPLETE KIT	1
3	FP01B-000-L0033	DUST COVER BOTTOM	1
4	FP01B-000-L0039	STEEL BALL CASE KIT	1
5	FP01B-000-T0009/8	DUST COVER TOP	1
6	FP01B-NEW-L0049	SPACER WASHER FRONT FORK	1
7	FP01B-000-B0015	TOOTHED WASHER BEARING STEERING LOCK WASHER	1

FRONT FORCK PARTS

		SR NO	PART NO	PART DESCRIPTION	QTY
0		1	FP01B-000-M0018	FRONT SHOCK ABSORBER	1
2		2	FP01B-000-L0008	FRONT SHOCKER MTG BUSH	1
3	1	3	FP01B-000-L0033	FRONT MUDGUARD MTG. PLATE	1
4		4	FP01B-000-L0039	FRONT WHEEL MUDFLAP	1
5		5	FP01B-000-T0009/8	FRONT BRAKE PLATE	1
6		6	FP01B-000-T0006/7	CLEVIS PIN Æ7x17 (Brake plate pin)	1
7		7	FP01B-NEW-L0048	BRAKE PLATE ASSLY. SPRING KIT	1
8	•	8	FP01B-000-L0024	BRAKE SHOE PIVOT PIN WITH CLAMP KIT	1
9	2	9	FP01B-000-B0046	WHEEL BRAKE CYLINDER- FRONT	1
10	(_)	10	FP01B- COR-00001	BRAKE SHOE COMPLETE - SETS	1
11	C.	11	FP01B-000-B0001	ASSLY BKT. GUIDE BRAKE HOSE	1

FRONT WHEEL HUB ASSLY

	SR NO	PART NO	PART DESCRIPTION	QTY
	1	FP01B-000-M0018	FRONT WHEEL HUB	1
	2	FP01B-000-L0008	BALL BEARING 6204 Z	1
0	3	FP01B-000-L0033	BALL BEARING 6301 2RS	1
Ö	4	FP01B-000-L0039	OIL SEAL 20x47x8	1
\mathbb{C}	5	FP01B-000-T0009/8	INTERNAL CIRCLIP- 6204	1
r	6	FP01B-NEW-L0049	FRONT WHEEL AXLE ASSLY.	1
0	7	FP01B-000-T0006/7	GREASE CUP SPACER WASHER	1
0	8	FP01B-000-L0024	GREASE CUP NUT	1
0	9	FP01B-000-B0046	FRONT WHEEL HUB CAP WITH SCREW	1
000 000	10	FP01B- COR-00001	PIVOT PIN FRONT HUB SET	1
	11	FP01B-000-B0022	GREASE NIPPLE AXLE	1
		1 2 3 3 4 5 5 V 6 6 7 7 8 8 9 9 10 00 10	1 FP01B-000-M0018 2 FP01B-000-L0008 3 FP01B-000-L0033 4 FP01B-000-L0039 5 FP01B-000-T0009/8 6 FP01B-NEW-L0049 7 FP01B-000-T0006/7 8 FP01B-000-T0006/7 9 FP01B-000-B0046 10 FP01B- COR-00001	1 FP01B-000-M0018 FRONT WHEEL HUB 2 FP01B-000-L0008 BALL BEARING 6204 Z 3 FP01B-000-L0033 BALL BEARING 6301 2RS 4 FP01B-000-L0039 OIL SEAL 20x47x8 5 FP01B-000-T0009/8 INTERNAL CIRCLIP- 6204 6 FP01B-NEW-L0049 FRONT WHEEL AXLE ASSLY. 7 FP01B-000-T0006/7 GREASE CUP SPACER WASHER 8 FP01B-000-L0024 GREASE CUP NUT 9 FP01B-000-B0046 HUB CAP WITH SCREW 10 FP01B-COR-00001 FRONT HUB SET 11 FP01B-000-B0022 GREASE NIPPLE

TRAILING ARM ASSEMBLY PART

	SR NO	PART NO	PART DESCRIPTION	QTY
0 0	1	FP01B-000-M0018	WHEEL BRAKE CYLINDER- REAR	1
0	2	FP01B-000-E0001	TRAILING ARM ASSLY-LH	1
0	3	FP01B-000-E0002	TRAILING ARM ASSLY -RH	1
4 0	4	FP01E-000-G0084	S TYPE SPRING LOCK	1
5	5	FP01B-000-C0005	BRAKE DRUM	1
Å	6	FP01B-000-E0004	DOLLER THIN RUBBER	1
0	7	FP01B-000-E0004	REAR SHOCK ABSORBER ASSLY.	1
(3) (JIJJ)	8	FP01B-000-E0005	REAR SUSPENSION SPRING	1



Fleek Icon X - Petrol

♠ BACK TO INDEX

6

TRAILING ARM ASSEMBLY PART

	_			
	SR NO	PART NO	PART DESCRIPTION	QTY
0	1	FP01B-000-E0014	REAR BRAKE PLATE - LH	1
2	2	FP01B-000-E0015	REAR BRAKE PLATE - RH	1
(3) July 1	3	FP01B-000-B0057	STRUT ASSLY ADJUSTER. FRONT	1
4	4	FP01B-000-E0017	STRUT ASSLY. REAR - LH	1
-/3	5	FP01B-000-E0018	STRUT ASSLY. REAR - RH	1
6	6	FP01B-000-E0019	LEVER PARKING BRAKE - LH	1
05	7	FP01B-000-E0020	LEVER PARKING BRAKE - RH	1
8	8	F0112-08-016-10	ALLEN SARRATED ROUND HEAD BOLT M8x1.25x16	1



ENGINE MOUNTING

	0			
	SR NO	PART NO	PART DESCRIPTION	QTY
D	1		HEX BOLT HALF THD M10x1.5x85, TL- 30	1
-	2	FP01E-000-G0010	RUBBER ISOLATOR	1
	3	FP01E-000-G0011	REINFORCEMENT PLATE - KATTORI	1
3	4	FP01E-000-G0012	RUBBER DAMPER	1
	5	E0106-08-016-10	FLANGE HEX BOLT M8x1.25x16	3
	6	FP01E-000-G0015	SILENCE GASKET- EXHAUST	1
	7	FP01E-000-G0117	COPPER RING GASKET	1
	8	F0223-08-000-10	FLANGE HEX NUT	3

AIR & FULE INLETS

0	SR NO	PART NO	PART DESCRIPTION	QTY
	1	FP01S-000-S0001	AIR FILTER ELEMT	
07	2		ASSLY. DUCT INTEGRAL COMPLETE - OUTTAKE	1
9 Q	3		CLAMP INTEGRAL DUCT CONNECTING SIDE	1
4	4	FP01E-000-G0032	ASSLY HOSE INTAKE PIPE COMPLETE	1
5	5	FP01E-000-G0036	AIR INTAKE GRILL COVER	1
6	6	FP01E-000-G0038	CAP FUEL TANK- PETROL	
7	7	FP01E-000-G0052	FUEL FILTER	1

BRAKE SYSTEM PARTS

	8			
	SR NO	PART NO	PART DESCRIPTION	QTY
2	1	FP01B-000-H0001	BRAKE PIPE ASSLY - REAR	1
- h	2	FP01B-000-H0004	FRONT BRAKE HOSE PIPE	1
3	3	FP01B-000-H0006	TMC WITH OIL CONTAINER	1
وسر ٥	4	FP01B-000-H0007	BRAKE PEDAL ASSLY.	1
6	5	FP01B-000-H0008	BRAKE PEDAL RUBBER PAD	1
6 6	6	FP01B-000-H0037	BRAKE PEDAL RETAINER SPRING KIT	1
0	7	FP01E-000-G0092	CLEVIS PIN Æ10x35 (JERE 501) BIG	1
8	8	FP01E-000-G0090	CLEVIS PIN Æ10x31 (JERE 502) SMALL	1

HANDLE BAR PARTS

5779-00		SR NO	PART NO	PART DESCRIPTION	QTY
0		1	FP01B-000-J0002	HANDLE BAR BODY	1
2		2	FP01B-000-J0003	CLUTCH LEVER	1
3	C. Way	3	FP01B-000-J0004	GEAR CONTROL TUBE ASSLY.	1
4	1	4	FP01B-000-J0005	ARK HAND ARK CONTROL -HANDLE GRIP	1
5	O 3	5	FP01B-000-J0006	GEAR CONTROL PULLEY	1
6	000	6	F0342-22-321-10	SPL. PLAIN WASHER	1
7	1	7	FP01B-000-J0007	SPRING CLIP HANDLE BAR - R LOCK	1
8	8	8	FP01B-000-J0008	HANDLE BAR INDICATOR RING GEAR	1
9	College College	9	FP01B-000-J0009	THROTTLE CONTROL TUBE ASSLY.	1
10	0	10	FP01B-000-J0011	THROTTLE CONTROL PULLEY	1
11		11	FP01B-000-J0012	HANDLE BAR TOP COVER	1

PROPELLER ASSEMBLY

	8			
	SR NO PART NO		PART DESCRIPTION	QTY
	1	FP01E-000-G0075	PROPELLER SHAFT WITH PINS - RH-BIG	1
_	2	FP01E-000-G0073	PROPELLER SHAFT WITH PINS - LH- SMALL	1
3	3	FP01E-000-G0076	RUBBER BELLOW ENGINE SIDE	1
4	4	FP01E-000-G0077	RUBBER BELLOW WHEEL SIDE	1
5	5	FP01E-000-G0079	MUFFCUF FLANGE WHEEL SIDE SMALL	1
6	6	FP01E-000-G0081	PROPELLER SHAFT SLIDER BLOCK	1
	7	FP01E-000-G0086	STARTING HANDLE ASSLY.	1
8 11	8	FP01E-000-G0093	HAND START TUBE ASSLY - HALF KICK ASSY	1

HAND SATART ASSEMBLY

	SR NO	PART NO	PART DESCRIPTION	QTY
2)	1	FP01E-000-J0052	CABLE ADJUSTER (JE RE 406) MAKKI	1
A	2	FP01E-000-G0089	KICK LEVER DRIVER SIDE	1
2	3	FP01B-000-J0007	R LOCK KICK PIPE	1
1	4	FP01E-000-G0091	CONNECTING TUBE ASSLY- FRONT-BIG	1
B	5	FP01E-000-G0097	GREASE NIPPLE- AIR NIPPLE BRAKE CYLINDER	1
1	6	FP01E-000-G0099	STARTER LEVER ENGINE SIDE	1
*	7	FP01E-000-G0100	SPINDLE ASSLY - HAND START	1
	8	FP01E-000-G0101	CONNECTING TUBE ASSLY- REAR SMALL	1

5

6

8

CONTROL CABLES

	SR NO	PART NO	PART DESCRIPTION	QTY
0/	1	FP01B-000-J0024	CHOKE CABLE COMPLETE	1
2	2	FP01B-000-J0025	ACCELERATOR CABLE COMPLETE	1
3 O_	3	FP01B-000-J0026	GEAR CABLE ASSLY. WHITE	1
40	4	FP01B-000-J0027	GEAR CABLE ASSLY. BLACK	1
50	5	FP01B-000-J0029	CLUTCH CABLE COMPLETE	1
6	6	FP01B-000-J0030	REVERSE CABLE ASSLY.	1
0	7	FP01B-000-J0031	HAND BRAKE CABLE FRONT	1
8	8		HAND BRAKE CABLE ASSLY. REAR LH & RH	1
9 Ø	9	FP01B-000-J0034	SPEEDOMETER CABLE BLACK COMPLETE	1

MISCELLANEOUS PARTS

	SR NO		PART DESCRIPTION	QTY
0 🌭	1	FP01B-000-L0006	KNOB ASSLY REAR DOOR HOLDING	1
2	2	FP01B-000-L0016	BODY SIDE PANEL SIDE COVER	1
3	3	FP01B-000-A0005	DRIVER FLOOR MAT	1
4	4	FP01B-000-L0040	WIPER MOTOR COMPLETE	1
5	5	FP01B-000-L0073	SCREW JACK ASSEMBLY	1
6	6	FP01B-000-T0S10	TAIL LIGHT ASSLY LH	1
0	7	FP01B-000-T0S11	TAIL LIGHT ASSLY RH	1
8	8	FP01B-000-T0043	BRAKE SWITCH	1
9	9	FP01B-000-T0044	CABIN LIGHT ASSLY.	1

ELECTRICAL PARTS

	SR NO	PART NO	PART DESCRIPTION	QTY
0	1	FP01B-000-T0013	COMBINATION SWITCH - LH	1
2	2	FP01B-000-T0037	COMBINATION SWITCH - RH	1
3	3	FP01B-000-T0040	HAZARD SWITCH	1
4	4	FP01B-000-T0041	SWITCH TWO POSITION	1
5	5	FP01B-000-T0051	FUSE BOX ASSLY. WITH FUSE	1
6	6	FP01B-000-T0054	RELAY	1
0 1	7	FP01B-000-T0055	FLASHER	1
8	8	FP01B-000-T0058	REGULATOR ASSLY.	1
9	9	FP01B-000-T0059	ASSLY. TCI UNIT	1

	SR NO	PART NO	PART DESCRIPTION	QTY
0	1	FP01B-000-T0062	STARTER RELAY	1
2	2	FP01B-000-T0074	LOCK SET COMPLETE 8 NOS.	1
3	3	FP01B-000-T0075	MOBILE CHARGER	1
4	4	FP01B-000-T0083	BATTERY CABLE NEGATIVE	1
5	5	FP01B-000-T0084	EARTH CABLE	1
6	6	FP01E-000-F0294	H. T. Coil With Cap	1
7	7	FP01E-000-F0150	STARTER MOTOR	1
8	8	FP01E-000-F0288	STATOR ASSLY (COIL PLATE ASSY)	1
9	9	FP01E-000-F0160	GROMMET PICKUP	1
10	10	FP01E-000-F0161	WOODROOF KEY ROTOR SIDE	1
11	11	FP01E-000-F0286	ROTOR ASSLY	1

ENGINE PARTS

	SR NO	PART NO	PART DESCRIPTION	QTY
	1	FP01E-000-F0001	CYLINDER HEAD	1
I	2	FP01E-000-F0014	SPARK PLUG	1
	3	FP01E-000-F0021	CYLINDER BLOCK PISTON ASSLY.	1
	4	FP01E-000-F0023	CARBURATORE ASSEMBLY	1
l	5	FP01E-000-F0024	CARBURATORE INSULATOR	1
	6	FP01E-000-F0025	O-RING (INSULATOR)	1
I	7	FP01E-000-F0027	CHAIN TENSIONER ASSLY.	1
	8	FP01E-000-F0029	GUIDE CHAIN (TENSIONER SIDE)	1
	9	FP01E-000-F0030	GUIDE CHAIN PIN	1
	10	FP01E-000-F0031	GUIDE CHAIN (NON TENSIONER SIDE)	1
	11	FP01E-000-F0032	CHAIN TIMING	1
	12	FP01E-000-F0063	O-RING LH TO RH	1
	13	FP01E-000-F0064	OIL PUMP	1

	SR NO	PART NO	PART DESCRIPTION	QTY
0	1	FP01E-000-F0067	CLUTCH COMPLETE ASSLY.	1
2	2	FP01E-000-F00S1	FRICTION PLATE	1
3	3	FP01E-000-F0073	SECTOR WITH LEVER	1
4 3	4	FP01E-000-F0079	NEUTRAL SWITCH	1
5	5	FP01E-000-F0088	OUTER CLUTCH RELEASE	1
6	6	FP01E-000-F0090	INNER CLUTCH RELEASE	1
0	7	FP01E-000-F0095	O-RING (DIPSTICK)	1
8	8	FP01E-000-F0096	OIL FILTER	1
9 9	9	FP01E-000-F0098	SPRING FILTER OIL	1
10	10	FP01E-000-F0099	SEAL RUBBER	1
11	11	FP01E-000-F0101	OIL STRAINER	1
120	12	FP01E-000-F0102	O-RING (OIL STRAINER)	1
13	13	FP01E-000-F0163	FAN CRANKSHAFT	1

ENGINE PARTS

						i	20	_			_
		SR NO	PART NO	PART DESCRIPTION	QTY			SR NO	PART NO	PART DESCRIPTION	QTY
1	0	1	FP01E-000-F0177	BALL BEARING 16007	1	1		1	FP01E-000-F0140	GASKET- DIFFERENTIAL COVER	1
2	0	2	FP01E-000-F0178	DEEP GROOVING BALL BEARING 6302	1	2	4	2	FP01E-000-F0020	CYLINDER HEAD GASKET	1
3	0	3	FP01E-000-F0179	DEEP GROOVING BALL BEARING 6004-2RS	1	3	0	3	FP01E-000-F0072	GASKET SECTOR FLANGE	1
4	0	4	FP01E-000-F0180	BALL BEARING 6305	1	4	0	4	FP01E-000-F0097	GASKET OIL FILTER	1
5	0	5	FP01E-000-F0181	DRAWN CUP NEEDLE BEEARING JV188	1	5	0	5	ED014E_000EE0087	GASKET OUTER RELEASE	1
6	0	6	FP01E-000-F0182	NIDDLE BEARING HK1616	1	6		6	FP01E-000-F0082	GASKET CLUTCH COVER	1
7	0	7	FP01E-000-F0183	NEEDLE ROLLER BEARING CLUSTER GEAR (NB142216)	1	7	0	7	FP01E-000-F0248	OIL SEAL 50x33x6.5 (DIFFERENTIAL)	1
8	-	8	FP01E-000-F0184	HOLLOW DOWEL BUSH	1	8	0	8	FP01E-000-F0249	OIL SEAL 15x24x5 (DIFF COVER FAIR METER)	1
9		9	FP01E-000-F0186	ENGINE ASSEMBLY GASKET KIT	1	9	0	9	FP01E-000-F0250	OIL SEAL 22x35x7 (CRANK SHAFT)	1
10		10	FP01E-000-F0062	GASKET (CRANKCASE)	1	10	0	10	FP01E-000-F0251	OIL SEAL 25x40x7 (MAIN SHAFT)	1
11	0	11	FP01E-000-F0146	GASKET- METER GADDA	1	11	0	11	FP01E-000-F0252	OIL SEAL 18.5x28x7 (KICK SHAFT)	1
12	2	12	FP01E-000-F0022	GASKET CYLINER BLOCK	1	12	0	12		OIL SEAL 10x18x5 (GEAR SHIFTER)	1
13	000	13	LEPO1E-000-E0028	GASKET CHAIN TENSIONER	1	13	0	13	FP01E-000-F0254	OIL SEAL CLUTCH COVER	1

	SR NO	PART NO	PART DESCRIPTION	QTY
+	1	FP01E-000-F0045	CROSS	1
****	2	FP01E-000-F0046	GEAR SELECTOR-(GUIDE BUSH)	1
13	3	FP01E-000-F0047	GUIDE GEAR SHIFTER	1
0	4	FP01E-000-F0048	SPACER RING	1
0	5	FP01E-000-F0049	SHOULDER RING	1
0	6	FP01E-000-F0050	CIRCLIP MAIN SHAFT	1
-	7	FP01E-000-F0142	MUFCUFF FLANGE BIG RH SIDE	1
1	8	FP01E-000-F0143	MUFFCUFF FLANGE MEDIUM DIFF. SIDE OR LH SIDE)	1
	9	FP01E-000-F0167	OIL COOLER HOT PIPE	1
6	10	FP01E-000-F0168	OIL COOLER COLD PIPE	1
	11	FP01E-000-F0185	OIL SEAL 8 NOS COMPLETE KIT.	1
	→ • • • • • • • • • • • • • • • • • • •	NO 1 2 3 3 4 5 6 7 8 9 10	1 FP01E-000-F0045 2 FP01E-000-F0046 3 FP01E-000-F0047 4 FP01E-000-F0048 5 FP01E-000-F0049 6 FP01E-000-F0050 7 FP01E-000-F0142 8 FP01E-000-F0143 9 FP01E-000-F0167 10 FP01E-000-F0168	1 FP01E-000-F0045 CROSS 2 FP01E-000-F0046 GEAR SELECTOR-(GUIDE BUSH) 3 FP01E-000-F0047 GUIDE GEAR SHIFTER 4 FP01E-000-F0048 SPACER RING 5 FP01E-000-F0049 SHOULDER RING 6 FP01E-000-F0050 CIRCLIP MAIN SHAFT 7 FP01E-000-F0142 MUFCUFF FLANGE BIG RH SIDE 8 FP01E-000-F0143 MUFCUFF FLANGE MEDIUM DIFF. SIDE OR LH SIDE) 9 FP01E-000-F0167 OIL COOLER HOT PIPE 10 FP01E-000-F0168 OIL COOLER COLD PIPE



ENGINE OIL-SAE 20W50 API SL

METAL PARTS-CED



		ntie	
SR NO	PART NO	PART DESCRIPTION	QTY
1	FP01B-000- L0032	WIND SHEILD FRAME ASSLY WELDED	1
2	FP01B-000- B0046	FRONT FENDER ASSLY.	1
3	FP01B-000- L0002	DOOR ASSLY - REAR	1
4	FP01B-000- L0029	REAR BUMPER ASSLY.	1
5	FP01B-010- L0013	REAR SIDE MUDGUARD -SET	1
6	FP01B-010- L00S1	SIDE DOOR SET	1